 JK-T1377E
s EmRn s

Manual book & parts boo

SDCK Mt




H 3% CONTENTS

TvEE N LA RS H RS H P F -2-
1. P (SPECIFCATIONS) il =
2013k %% (INSTALLATION OF MACHINE HEAD) =% -
3.0 A (LUBRICATION) =
408+ % % 5% (ATTACHING THE NEEDLE) il =
S5AMTEMZEHE (ATTACHING THE NEEDLE BAR GUARD) -
6. A ZEE % (ATTACHING THE BUTTON TRAY ASSEMBLY) oo .
7. LR F &% (THREADING THE MACHINE ) -5-
8.285k 77 (THREAD TENSION ADJUSTMENT) =5 -
9.2 AT A% (ADJUSTMENT OF THE THREAD PULL -OFF LEVER) ......... -6-
105+ 2R 2B KALE (POSITION OF THE NEEDLE GUIDE ) -6-
114 FIZEH X R (NEEDLE -TO-LOOPER RELATION) -l =
12 #1EEREE (HEIGHT OF THE BUTTON CLAMP) - -
13. IR 22 #11E% (ADJUSTMENT OF THE NIPPER ) il =
14. [EHE /185 (WORK PRESSING FORCE ) -
15. [EHIE71#178% (ADJUSTMENT OF THE BUTTON CLAMP STOP LEVER) ..-8-
16. PALL[FEZBHTAIFIAEE (TIMING OF THREAD TENSION RELEASE) oo =9 »
17. VI£2EE (AUTOMATIC THREAD TRIMMER) =10 =
18. H#F#H 4 (ELECTRIC CONTROL PART) ~10 -
19.581% 75 %0 (CHAPTER 1 PRODUCT INTERFACE) =
1. 1 # O#Ek%E# INTERSACE PLUG CONNETTION) =12~
1.2 B 58 (WIRING AND GROUNDING) £33~
20.582 E #AEEREAH UL (CHAPTER 2 OPRATION PANEL INSTRUTIONS) .... - 13 -
2.1 BEERKERUEH (THE OPRATION PANEL DISPLAY) =33 =
2.2 BEEREZZBEINEEVH (OPRATION PANEL KEY-PRESS FUNCTION) ..- 14 -
225538 RESHWE VY (SYSTEM PARAMETER SETUP INSTRUCTION) ........ =16~
3.1 HEARRASHFE (THE TECHNICIAN PARAMETER TABLE) oo -16 -
3.2 RE RS FE (SYSTEM PARAMETER TABLE) 18 =
3.3 BFEZSHFE (MONITORRING PARAMETER TABLE) =18 -
3.4 #[E{LF3% (THE FAULT CODE TABLE) -19-
23.554%F FEPRIREERIE VLR (SPECIAL FUNCTION INSTRUCTION) oo “32-
4.1 E{Z4H471§% (THE NEEDLE ON AN ADJUSTMENT) e
4.2 —BREVL] XS {8 (A KEY PARAMETER VALUES) weveoeooooo 8, - A8
4.3 Bzh#:X (AUTOMATIAC TEST ) 23

24.F A& (THE SAMPLE PARTS) -25-




TrEE 2B R4 R G P T

0]

i

55 PR VS VR DR 32 A B P T K BT BC 4 ) IR & DB, S
FIEMER, FAHBZEE WA R RZHERBIE.

TR

ZAa A
o ERAAPRZAT, BRI CeRULIEEY KATRE R IR B .
o AR E SIS BRI N R R R R .
- EREZEAIVEERE, DAGRr=A4 0 BB T A f 8810 & 4 1R 31 .
« BAEEERL" LEEE LUTFHIETER.
© IEAEAIEE3NLL T aE 95% A EEE A B KB E 137 FT A .
o LRI R ETRS, 1 SR M R R B s R 3k
© APNETIEGR R ES, BT TR, IR AR L0 T DL 2 [ ) S K 0%

-%ﬁ%%%%a%ﬁ A N AR BEEGAT, TR A .
TR RSN, VI BIFEIF SR IRk, hI A SEaR, YA

%ﬁﬁ%%FﬁTﬂ%fﬁ

o EFEMdiEE ;ﬁ%zmm@& A, BB IR, DR AL ERE.
1. 2R3 (SPECIFCATIONS)

EHIEEES AHE59
HIEHEE AC 220420% V
MHINE 550W
B RE RS 3Nm
HUEAIR 50HZ/B60HZ
ALK E (r/min) 1500 (1300~ 1400)
L 8%t. 16%F. 32%F (FUMBJERI6. 12, 24%8D)
EAE T AIEAR 2. 5~6. 5mm A [AIEAFO. 2. 5~6. 5mm
AR~ 10~28mm
HlEE TQX1#16 (#14~#18)  TQX7#16 (#14~#20)
ML NO. LEFHLIH
The controller model AHE59
The power supply voltage AC 2201+20% V
The output power 550W
Low-speed maximum power frequency motor 3Nm
Power frequency 50HZ/60HZ
Sewing speed B 1500 CHF1300~1400)
Number of stitches 8%F. 16%F. 324 (EMMHEA6. 12, 2441
Feed amount %A 2. 5~6. 5mm N\ HIEAFO. 2. 5~6. 5mm
Button size 10~28mm
Needle TQX 1#16 (#14~#18) TQX T#16 (H14~#20)
Lubricating oil NO. 1H ¥l




2013k %35 (INSTALLATION OF MACHINE HEAD)

m N

EPRBRBOMEIGR L, RSIENLE LE, AR SEZ2e. BEOQ. EBRME ELT.
(Put rubber cushion @on the table , place the machine head on the rubber
cushion and fix it to the table using screws @, plain washers®and nuts4. )

3. 4% (LUBRICATION)

(1) 4ENo. LHHLHMA B OFTE LA . (B 1~2%0

(2) IFIRLRIRET, TRRISEZIHL, 08 IS N B BE 4 @ AR ES4 I

(3) BAKME —RVLEZSE G N RN 5 2 S, AR IEIN . FEREE
il # @ _E He hnv

(1) Apply New Dwfrix 0il No. 1to the components shown by the arrows .

(once or twice a week)
(2) Loosen connecting screw @, tilt the head backward and apply some grease

to driving worm grease 4and gear ® .

(3) Check , approximately once a week , that oil amount is sufficient to
reach the top of the oil felt placed inside the bed mounting base .If the
amount of oil is insufficient, add an adequate amount of oil, At the time ,
also apply o0il to crank rod®.



AW4ErZEHE (ATTACHING THE NEEDLE)

* FRAENLET A FHTQ X T#14

(1) FFMALETE R4 ©, FEHLEHEN
oK Z|HEAT .

(2) FENLE @£ AT FLEIIRAL .

(3) FENEEEIRZO.

%Use a standard needle ofTQX7#14
(1) Loosen sarew @.

(2) Insert needle ®@ up into the
needle hole in the needle bar until
it comes in contact with the deepest
end of the needle hole.

(3) Tighten screw @firmlv.

5.5 FF R HE (ATTACHING THE NEEDLE BAR GUARD)

(D) FFMEEE£2Q, FHEEH T,

(2) HEEFITEORERE —HEHENT
TH -

(3) AEEBLOEERK.

(1) loosen screw @ and remone the
thread guide No. 2.

(2) Place needle bar guard @ under
the thread guide No. 2.

(3) Fix the thread guideNo.2 and
needle bar guard © together using
screw®.

6. AN R EHE (ATTACHING THE BUTTON TRAY ASSEMBLY)

A nH O ERTHFL E, FIHE
TEMR 22 @FF K E 5E .

Insert the posts of button tray @
in the hole on the right of the
machine sub-base and tighten each
setscrew®.

——
;.




7. LR F £k 5% (THREADING THE MACHINE )

(9] ® O¢ (2] o
| /0 = °
}
J
e o ! 4

WE PR RIIBUF AT 2 28, LA BT ) J5 MR AN R8RS A, 3B 285 HH 2060~ 70mmZE
#i. (Thread the machine in order of ®tol8 as illustrated and pass the thread
through the needle eye from the front for 60 to 70 mm as you depress nipper

releasing knurted thumb nut A)

8.£85K 77 (THREAD TENSION ADJUSTMENT)

BRI BN O AR INEE A
1, XREATRANRITK 7.

RO EARIETOR AR HN
REEERN, HikTHE LKk RO
iR, RIBEEABVL. k. dinEFES
&L, HATHE.

AN ERKNEBERZE, K AT
W, [AEESNTKSE.

Tension post No.1® is used to adjust the thread tension to sew on the
button and a relatively low tension will be enough. Tension post No. 2
@is used to adjust the thread tension applied to the root of the button
sewing stitches.

This tension must be determined according to the type of thread , fabric
and thickness of the button and must be higher than that of tension post
No. 1®. turn the tension nuts clockwise to increase or counterclockwise to
reduce the thread tension .




9.2 AR EE (ADJUSTMENT OF THE THREAD PULL -OFF LEVER)

WS AT O/, IE TR
L JJE A MR AR R L, 3T
B MR @, RJELEABIWITHT
HIVE S IR RO BEAT I/ B . 4% 45
W, RSk IAER AT =k 1 FL 57
HE, E LTS SIE RO [
FEREE, AHR LSk MBHEHT Sk 1 L
R R, IFIEERAARS, A~
k2 Sk R HioK

To adjust the thread pull-off lever®, insert a screwdriver through an opening
in the machine arm side cover (left),loosen screw @ and adjust the position
of nipper bar block (rear) ®to the left or the right . If the end of the
thread is drawn from arrow hole A in the button after sewing , change the
position of nipper bar block (rear)® to the left .Move the lever to the right
when the thread end comes out from arrow hole B .

10.4+ S M 28 A48 (POSITION OF THE NEEDLE GUIDE )

EEAT R T A, FriatiRee e, EABshE
FRARO, FEHLEFIE T H 25 © 1Y 18] BR i
#2°50.05~0. 1mm

Loosen screw® and provide a 0.05 to
0. lmm clearance between the needle
guide ® and the needle by moving
the needle guide ® to the left or
the right when the needle is in the
lowest position .

1185495 & (NEEDLE —-TO-LOOPER RELATION)

~

©
TQx1 {
TOx7!
® e o
<o O i o
(4]

/

o




T

K HLEF AN B2 FE a0 T 7kt T I

(1) DT RREIFER, A FERIE T A, REITNEEE2Z20 (YJuEsitEE)
(2) TQxIMLEFEF, fHFH _EJTHI246%148, TQxTHLATRS, T FHI2%Z%I%k, 1 E
ZIERASHEAT AT T ot ROKI T i, ARG EECBRL 0. XBT R E e 1R 22 4338\ )
G S PR AR E . GREZE A E)

(3) FiafElEiB s, HaFr, TETOM2%& —HRNZIL ) FZILBXT HEEH A T omil
©F:o

(4) FEHRES, ETEAIERTHENAEI B L, RETTRE ERLs.

(5) I EEIBEL7, TR IAEN0.01~0. lmn, FEFTRIRLT.

% Adjust the needle—to—looper relation as follows :

(1) Depress the pedal fully forward , turn the needle driving pulley in the
normal sewing direction to bring down the needle bar to the lowest point of
its stroke and loosen screw®

(Adjusting the needle bar height )

(2) Adjust the height of the needle bar using top two lines engraved on the
needle bar for the TQxl needle and using the bottom two lines for the TQx7
needle .Align the upper line A with the bottom end face of needle bar bushing
(lower) ® and tighten screw @ in the way that needle clamp screw 4 rests in
the slot of the needle bar bushing (lower )

(3) Looper screws 5 and turn by hand the needle driving pully until lower
line B of two lines aligns with the bottom end face of needle bar bushing
(lower) ®

(4) By keeping the machine in this state ,align looper blade 6 with the
center of the needle and tighten screws 5

(5) Loosen screws 7 and provide a 0.0lto 0.1 mm clearance between the
looper and the needle . tighten screws?.

1R2JINESHEE (HEIGHT OF THE BUTTON CLAMP)

FEWTTFALE, 4140 )T © e Hb T A AR
BT R _EEAEIREA, 137 7TEAR HEN
9mm.

The standard clearance A between the '
bottom face of button clamp jaw lever ‘:53'5-1:5'-':__‘.5;.— e
@ and the top face of feed plate @ is 9 ? i

mm for 1377E.Loosen screw ® and |
adjust the height of button clamp ;
Ifting hook4.




13. $R41 28K % (ADJUSTMENT OF THE NIPPER )

0.8-1.2 mm

BEERS, JEIRESBHITRO AR ORI IAI BRI R 0. 8~ 1. 2mm , AiLIREF BROEAENIL .
WA, PREEIBETO, ARk SEsEH4.

Provide a 0.8 to 1.2 mm clearance between nipper @ and nipper block @ to
prevent the nipper from nipping the thread while stitching . Loosen screw ®
and move nipper bar block 4 to the left or the right .

14. EMESKEYT (WORK PRESSING FORCE )

SRS 73, ATERE SE RO 2/ 2
BEA T S5 A RE R 70 98 5 A @ 42
22 BR8] B A 4-5mmbs R HE

The standard work pressing force is
obtained by providing a 4 to 5 mm
clearance between the bottom face
of nut ® and the bottom end of the
screw of pressure adjusting bar®.

15. lEMIE/HEY (ADJUSTMENT OF THE BUTTON CLAMP STOP LEVER)

EWTFRES, IFEEEBL20, H
VAT TR AT @ FF K AT IF N @,

AN B E R EFRIAIE . ik
HEABR L, REITFEELO,

Set the machine for stop -motion
state ,loosen clamp screw @ place a
button correctly in the sewing
position and adjust button clamp
stop lever @ to permit the button
properly to rest on button clamp
jaw levers @.tighten clamp screw @
after determining the distance
between the left and right jaw

levers®



16. MLRFEIZB T EE® (TIMING OF THREAD TENSION RELEASE)

WETS T MBIk, TR, A NE KRR, HIARERHE . R,

A b b AT B R EHAT B AT 137 7E48 B 53 ~ 56mmict bR it

FEnl RANE R AT HIIRES, 24T -
FFIMEREO, JEIRL TN LKA,

J7 s, MAZE .

LT EEEE, BT EEEARR, AR

R itmE
1 A7 R B Y X 2R AN G B FH A i —
2 Wi FFRS, HlLEHTEETAR | MR
3.4 H Wkt AR — &

Turn the needle driving pully as you draw
the thread in the direction of the arrow as
illustrated abd you will find a piont at which
the tension disc on the tension post No.2
release the thread ,At this moment, the
standard distence from the top end of the
needle bar to the top of the needle bar
bushing is 53 to 56 mm for T1377E .Perfom
the following adjustments especially when
the undermentioned troubles occur
frequently.

Loosen nut @ , insert the blade of a
screwdriver to the top slot of the tension post
No.2 and turn it in the direction of the arrow
to lower the needle bar ,(to reduce the said
distance ),and vice versa .Your adjustments
is required when following troubles are
freqently;

Phenomenon Height of
needle bar
1.when the stitch made on nMezlc(lTe g;?
the wrong side of the kit bl
workpiece is too loose; hisher
2When the thread s | hoe
broken at the time of stop i
-motion; a .1ght1y
Y higher
Make the
3.When the thread is | needle bar
broken frequently slightly
lower
N <
— =




17. Y1438 (AUTOMATIC THREAD TRIMMER)

* B T B A%

M B BB AL, bl siE AR
CRID OAEHHR @ 48 4 TH] 4 10 I A7 v K9
12.5mm. FEEF12.5mmbt, %18 H B
B ERLR®, HWBISEIHL, & T
W, TR 24 , BIEBEEE
BRZLS, HATIREE . R4, X4
I, TEVE B U0 2R 4 3k 6 8 3 A R 15 7k
e
%Position of the moving knife
When the machine stops in the state
of “stop -motion” and its button
clamp assembly rests in the highest
position , there must be a standard
clearance of 12.5mm between thread
trimming connecting link (front) @

and the end face of the slit in throat plate
@ .this clearance is determined by gauge 3
which is stored in the accessory box ;tilt the
head backwards ,remove the bed oil shield .
Loosen two nuts 4 and adjust the clearance
by moving connecting screw Sin the axial
direction .When you tighten two nuts
4,ensure that joint 6stays in the horizontal
position .
K LBYHR FHAF ) 222 7 vk

MBI RHHEEO. HEHAK O, 4
BEG, B SR 22 3 BIL AR T
b BEEe0 B2 BANLR R M 3
O BE P RHES, RNEGEM
tazl, FHURZ6dr & .,




LA

(Electric control part)




1 E REO
1.1 8O LgER:

A6 IR B AR L Sk 19 25 e 4 4 oK 52
)24 258 T 57609 - P 1
L iR, SRR MEL2 FiR.
EB LT, TH AR A Sk A T A
BIE1-2 i, BB, &k
AL A B2, OLEDST FlfE /K
3 AE . SR ETY )
E?ﬁ%%ﬁggﬁ“ﬁﬁ%% BIE1-1 AHE 251458 38 1]

Connect the peaal ana the nose or the plug placed behind the controller
corresponding to the socket as shown in figure 1-1, the name of the socket as
shown in figure 1-2. Connection is good, please check whether the plug is
stuck. Example shown in figure 1-2. Connection is good, please check whether
the plug is stuck. LED lights and sensors socket; (2) the presser foot
electromagnet socket: The pedals socket.

EBOE X

. ' 3. 5V
BIEREOEN h

h" T | Pedal [HERENES » 4. GND-
2 GND EES 2

éﬁgg A +5Y o S P~

=is| K HIE B9 2R-
§ I

E1-2 #=H8sEEneE X

/N, HAIER A BIER LR, ERERLSHEELSILR, AT
REWT AR IER! BOTEOREREEOHE 2 KB, HERKX
P

Zizl:When using normal power plug is not in, please check whether the plug and
socket match, the direction of the needle insertion direction or whether it
is right! Light interface and sensor interfaces are 1 * 2, please pay

attention to distinguish.



=

1.2 #2584 (Wiring and grounding )

DIREMIF RGBT, HAERRIER TEAR TUBE T, ~aiEE
KBNAEFAT, AR B YRIGBEAC T N\ O Rl SE et . RGTHReith
LoNTESELR, ZHBRBS VA REBEEEHNM LR EM E, DIRIEZ S
A, FFarps b IR w S O
Must prepare system grounding engineering, please qualified electrical
engineering construction. Product power and put into use before, must ensure
that the power socket AC input is safe and reliable grounding. Grounding line
is yellow green line in the system, the ground please reliable connection to
the network security protection on the ground, to ensure the safe use, and
can prevent the abnormal situation.

AN, B L. 558, BHASEAN RERLE Yk ES Rt EH
i, DABERAEA 22!

All power cables, signal lines, grounding line don’t pressed to by other
objects such as wiring or excessive distortion, to ensure the safety of use!

% 2 ﬁ E’Eﬂ?ﬁjﬁﬁ};ﬁ%% (Chapter 2 operation panel instructions )
2.1 #BEEMRB E~13E8H (The operation panel display)

WG RS TR, BAETER MR FARSOR BoR Qa2 &FS8. #i/jE
B E, CARIAER. F4ML. BIZ. BEEESR ST/ H-12 BAEHRE ST
B AR o U B 40 T BT Based on the system working

status, operation panel of the LCD panel
module will display the current sewing

™ ™) patterns, all kinds of parameters,
before/after solid seam Settings, as well
o iy as the presser foot, needle, thread, such
i as slow up seam LCD characters. H — 12
1 i operation panel LCD screen function icon

dui. o= B S e e is displayed as shown below.

15 (8

Ay
D DIID | e st 5
. Zl; 8-8-8-8-8-8-8—
il V",-—ma-—r EB éé)l(‘gf" -4—

o’ m i x, e w 2 w #

Kl2-1 H-12 #RAEmERSPI A l2 2 H-12 #HRAEHERE A s 5 B s



3 iR £ =3 Bin ik
1 £ MBENIIAE 4 g DERE
2 8B8BBBEBE8 HE/BREER 5 B4
¥l B4 A ER 6 Ll SR
The index icon description The index | icon description
| i Soft start function = i";" Many pieces
Pa
9 8558888 Count/parameter 5 H Free seam
5 values displayed
3 “!& After trimming the 6 % Automatic
: presser foot test
2.2 BAFHEREIZBINRE VLR
ss| s 2R DheEsA
: |1 WAR | EREASEHAR, FOED - RRSESRERSI TIERT. 1, FISHCRRERET
EOR | SHEATE, THABBSMSELE.
2 wawmh | #TZR. RRREES K, ZERSTHEY. BE— TREREK, REXHREIDE.
BER | gTze carenesYl ansEmcnsse. SR TR, seRDran¥les
1 | (D] | sem | mrzw mgouas s
5 | [@] | wem | mTmae Ao e st
& 2508 | wTEER RONEA 52 HHEER
7 iR | ®TZR. AASDITHES
s | @ | BEE | cRIUREBERAKNETRE. KAEHASHIERN, U P RRSEBIUE PSR
) e BERTUR, .

s Filfis




- ee———T

2.2 Operation panel each key-press function description

Q0]

in key

Theserial | appearance | name Functional description
number
Key input parameters confirmed a key,
and backs up one level menu until the
Confirm and | sewing operator working condition. In
1 2 Return key | addition, but also with other key
press at the same time Implement
composite function, can enter advanced
parameters and feature set.
Press the key, LCD screen icon
: bright, showed that the soft start,
2 Soft start | effective click the icon to go out
again, show closed soft start
function.
Press the key, LCD screen icon is
displayed¥l#, electromagnet presser
3 Presser foot 1lift at the same time, press the
Foot Lift | button again, the LCD panel icon shows
no ¥l
Press the button, the system into 8
4 <:> 8 pin key needles sewing patterns
Press the button, the system into 16
5 @ 16 pin key | needles sewing patterns
Press the button, the system into 32
6 32 pin key | needles sewing patterns
@
Reset Press the button, the system
1 e} button automatically search for the origin
The speed |Long press can quickly adjust system.
of increase | Further into the parameters set
8 or decrease | pattern, through and the P key

combination mode switch can be set on
a few parameters.

= 15




B3 E RGSHRERY
3.1 BRRSHR

o xmlPle, JBREARSE®:
o wrrnaAl EledY (O N e Viegnns eSS eaUennsKiE:
3. mEETR R DREsSKIEER, OISIIEER.

S¥HmeS | SEEHE AR | SEHR &1E
100 100-800 200 | FEEEEE
101 200-5000 1500 | B4R EE (£RBERE)
102 2005000 3000 | ZEREEE®E: HIURER EE
104 200-800 200 | Reset HEE
108 100-800 400 | B
13A 0-800 300 | BEERIA Egm@m@m -
13E 0-800 5 T 4 R ZE R B [E]
e EEhIREEAL:
144 3 0 0: A; 1: W
< EREZHFFR (0 KAZEBL B0 | s
149 0-10 0 WERTFRD SR E
164 = g
165 XXXX WEH ®E

VE: 16X @%ﬁlﬁf’ﬁﬁﬁ&ﬁﬂ‘I‘Eﬂ?ﬁﬁég%’éﬁé%% o

5 16 =




Chapter 3 system parameter setup instructions

3.1 The technician parameter table

1.Long press [2, can modify the technician parameter table:

2.Press the corresponding key®![Fl and ™M(ForAland Vkeys can choose

parameter number and change the corresponding parameter values;

3.Finally to press the keylZ], exit parameters setting mode, back to the

sewing pattern.

The serial Typical | Parameters to describe note
number b values

100 100-800 200 The sewing speed

101 900-5000 1500 The maximum speed limit on free
seam top speed (global) speed
Many pieces most high speed;

T i i - Automatic test speed

104 200-800 200 Reset speed

108 100-800 400 Sewing speed slow

13A 0-800 300 Pedal presser foot set the time Pedal
Presser foot lift the delay time | speed

paramet

13E 0-800 5 er
Electricity automatically find a

140 0/1 0 parking space: 0: don’t look for;
1: find a Used to
Presser foot slowly let go off (0| set

149 0-10 0 closed slowly, non-zero for slow
opening)

164 = password

165 XXXX Restore the factory Settings

Note: 16 x parameter operation is to be a long time holding down the key@
about 3 to 5 seconds.

= T




3.2 RARASHR

ZHRS | SEEE | BRBE | KR
244 0~800 100 | BUEMZEERE (ms)
249 0~600 120 BIZR 5 B 3h#6 K R AR 5 0 18] 100ms
24A 0~60 7 8&HRE
24B 0~60 15 1668
24C 0~60 31 326 E
24D 0/1 1 SEYHT B3 E AL
24E 0/1 1 JERRERIT R BIELE, 1 8EE
278 1~500 150 | R4 H A7t E)
279 1~100 3 #E ichoppingFF il kit [a]
27A 1~100 5 #6 E filchopping % F st ]
27B 1~600 10 ¥6 B chopping 3% FA B A]

3.2 System parameter table

1.Long hold keys[B to electricity, enter the technician 1xx parameter
table ;

2.And then press the key [Elnot to put at the same time, press the/A or
E\?Jkey, member can modify system parameter table 2xx:

3.Press the corresponding key “4(Enumber and ™[ change parameters, key
and key can modify;

4. Finally press the P button[®, that is, save and exit parameters setting

mode and return to normal sewing patterns.

Parameter number range values | Parameters to describe
244 0~800 100 Put the presser foot delay time (ms)
249 0~600 120 Presser foot lift the hold time 100 ms
24A 0~60 7 8 needle set
24B 0~60 15 8 needle set
24C 0~60 31 8 needle set
24D 0/1 1 Automatic reset pin number when switching
24F 0/1 1 Zl;iﬁin;he pedal 1is after parking, 1 for
278 1~500 150 Presser foot all output time
279 1~100 3 Presser foot chopping opening time
27A 1~100 5 Presser foot chopping closing time
27B 1~600 10 Presser foot chopping closing time

3.3 sk

- 18-




I ERTRRAN, BeTNR i LsER, ReRSUET Sy 290000,
2. #TnnedAl g0 asNenVearsswss, nasrsaxmessi:
3. BERTLR NEDRISEIER.

SH8RE | SEWR | SEETS | SHHER S¥me | SR S
010 S 3 022 | MR 027 ;_E“gl Rt BT
: VX HER
011 oA 023 VIR 028 ey
013 ERRE 024 HUBR AR 029 DSPHA R A5
020 R R 025 BEAR SRR E 030-037 | Jf e fEiRAg
021 MLk 026 PlkAE 3 b S PRE

3.3 Monitoring parameter table

1. First press the keys[:], then press the key[fij, can enter the monitor

model, parameters, 024 LCD screen display ac H‘Uﬂﬂﬂby default;

F o

2. Press the key LAj @and the corresponding numbe@ or key L/\*:or key@

and key can select parameters, can real-time monitoring the corresponding
parameters;

3.Finally press the P button[:], that is, save and exit parameters setting
mode and return to normal sewing patterns.

Paramete | Parameters Parameter | Parameters to Parameter | Parameters
r number | to describe number describe number to
describe
010 Pin .number 022 Phase current 027 T9tal run
counting time
Remember The initial Voltage
011 the number 023 point of 028 sampling
values
Hall state Mechanical DSP
013 024 point of view 029 version
number
020 Bus voltage 025 Step i voltage 030-037 Historical
sampling values fault code
021 The nose of 026 Ratio of the
speed actual value
3.4 WEAER

HRGHIAMERNE, HEEREWNTIHR:
1. SeRANLSEERR R TEET: 2. BABRSAPSLREILR: 3. BAREH

-19-



BB HER.
WA REEE X R
Err-01 BRI KRG HIR, 30 PEEHEEEIE, ZHlEE R geEs L
Err-202 AT 1B, 15 Sadsil 2 riE s 7
Err-03 RGRIE Wi hl s YR, MERMABFHEERSREK (KFL76V) o 3
VR R MR, S RERE IER G EH A aiEfgs. SHEER
HIE® G, BN geIEs TIE, & daEmgstama
J7 o
Err-04 fEHLN I Wi FF i a8 YR, AN BIFEEE RS RS (FT1264V) o #
Err-05 EATHE R HYEE R fm i, 1E A HEWE B GBS shistlas. 3 HEEMK
BIEH G, BaEHISUANREIER T/E, & E st ds it
77 o
Err-06 FEL Rk KRG HE, OEHRMEOELRT B, 2EHEM3). HiRE
[7] i ¥ WH. HAN LR EH., FALREERRS, G,
T B s i AR IR A U
Err-07 FEL VLA KRG IR, 30 WG EFHEEEFENELEHIEY T/, &
[F] B i i WK, AN L, S dgtdEm) .
Err-08 ML T Wi P4 il 2% HLYE, A T FR L ER RS AR SL R B TE . Fash. B
W, BEEAERYESENCL E. FIREEREE RSGIAREIER L
&, EEHEdEs BN .
Err-09 TS EEE M | GRS IR, KD YRR b E e 1 3 e R Sk 2 T AR B B
%, BMEWEEEE RS HVIABEIER TIE, & E#d=hla8+
BE) Ty .
Err-10 HMT JBE R | sk St 2 EL 2 G mE. mah. Wi, BHERE
EHWEEE RS . HARREIER T/E, EEEdgdEam
Fe
Err-11 LS54T WENCLFEPE S E SEHIEL R EMs, BHEMEIER
5 5 s JEEA RS . AUAEEIER L/E, & B fdsmlas@a) .
Err-12 FEALPIGE /A B | VEWTHL S B2 ik2-3 WK, EhRkikkE, iEE s h g IRE A
R A 4
Err-13 HMLHALL | R RS HBEIE, A BN EREELETMEBNE, HHKE
i3 EHEERBRG. HOAREIER T/E, EHEEEHIERIEMN
s
Err-14 DSP & B
EEPROM #f(f&
Err-15 HL MR AR A
Err—- 16 AL
Erex=17 HMI & 5
EEPROM [
Err=18 LT %K
Err-23 AL B X | Wi s g s, A ELBEFEMAE L2 B RE. Ml i
HiR i, BREARWESEN L E. HER G ER RGAEEIER T
1€, B HdEdldeEa) .

3.4 The fault code tableIf the system error or alarm, please first check the
following items:1. Make sure the machine problem is in good contact; 2.

Confirm that electrical control and the nose match;

factory are accurate.

3. Confirm back the

-20-




Fault code Code meaning The measures

Erwxy — 01 Hardware flow Shut down the system power supply, 30 seconds to

Exrx —0 2 Software flow connect the power supply, controller, if still doesn’t
work, please replace the controller and notify the
manufacturer

Exe =03 The system | Disconnect the controller power supply, check whether
under voltage the input power supply voltage is low (less than 176

v). If the supply voltage is low, after the voltage is
back to normal, please restart the controller. If the
voltage is back to normal after starting controller
still does not work, please replace the controller and
notify the manufacturer

Err—-04 When stop | Disconnect the controller power supply, check whether
overvoltage the input power supply voltage is too high (above 264

Eri —0:5 The runtime | v). If the supply voltage is on the high side, after
overvoltage the voltage is back to normal, please restart the

controller. If the voltage is back to normal after
starting controller still does not work, please
replace the controller and notify the manufacturer.

Err =06 electromagnet Shut down the system power supply, check that the
magnet wire is correct, whether there is loose and

Circuit fault broken. If there is change in time. After restart the
system, if still cannot work, please replace the
controller and notify the manufacturer.

Ere—-07 Current Shut down the system power supply, 30 seconds to see
detection if turning on the power supply can work normally. Try
Circuit fault again a few times, if the fault occur frequently,

please replace the controller and notify the
manufacturer.

Eri-—10.8 Motor blocked Disconnect the controller power supply, check whether
the motor power input plug fall off, looseness,
breakage, whether there is foreign body coil on the
nose. Rule out after restart the system still does not
work, please replace the controller and notify the
manufacturer.

E ¥ #—6-9 Braking circuit | Shut down the system power supply, check whether joint

fault on white braking resistor power panel loose or fall
off, insert the tight after restart the system. If it
still doesn’t work, please replace the controller and
notify the manufacturer.

E & =110 HMI Check the connection to the control panel and the
communication controller whether fracture, fall off, 1loose, it
failures returned to normal after restart the system. If it

still doesn’t work, please replace the controller and
notify the manufacturer.

Exs—11 The nose needle | Check whether the nose synchronous signal device and
Signal failure the connection to the controller is loose, it returned

to normal after restart the system. If it still
doesn’ t work, please replace the controller and notify
the manufacturer.

E r p-==l=2 Motor fault | Please try again when the power is 2-3 times, if still
initial Angle | at fault, please replace the controller and notify the
measure manufacturer

E v =51 8 Motor HALL | Shut down the system power supply, check that the
fault motor sensor connector is loose or fall off, it

=D =




e .

returned to normal after restart the system. If it
still doesn’t work, please replace the controller and
notify the manufacturer.

Err=1.4 DSP block read
and write
EEPROM failure
Erzr—-15 Electrical
overspeed
protection
Motor reversal
E rit = 1.7 HMI block read
and write
EEPROM failure
E i rogedi8 Motor overload
B 1igne 28 Motor locked- | Disconnect the controller power supply, check whether
rotor sector | the motor power input plug fall off, looseness,
errors breakage, whether there is foreign body coil on the
nose. Rule out after restart the system still does not
work, please replace the controller and notify the
manufacturer.

=
H
B
[
o

F4 B RBRIIGERIEUEA

O O w23 o VA

EHRSEREH) 5, AREFEERRE

Esthrt B

(_—__ii_ééréiii;_ii;iiii;} B 76%51:[::]%%;Ff&5 Eif&‘F- {T}

1 ! || BB MR, BiAN024 Biis
bt it |0 Myl R 155 A

BNRGLATBRING A4 E

T | B D RAER, LRAR LR
: . O290 129 | FERERNATIE, RS
I LA, 124,

: | o=zSooool |s=. {é%‘ﬁ@%‘&m “” EHTF, B
Sttt | —— e p—— S (13 » =
S s HEL “8888” JE{RTERKIN .

Chapter 4 special function instructions

4.1 The needle on an adjustment

Control system after the restore factory,
can according to the need to reset the
needle!First step: the first press the

s

key'ng, press the key Ak again, namely

- 05



[Edoaee b, ey stow | "] | into monitor mode, the default value is no.
: a2 LHJUDD; 024 monitoring parameters of liquid crystal
pooe el aseromiied ol seresn display the current point of view,

such as 0 ° show that the location of the
needle on the system of the current default
location.

Step 2: turn the handwheel, let the take—up

[ - = N ] | on the needle position or want to adjust to
2 : g9 124 | 4, appropriate location, the LCD shows the
T -2 S e W adjusted on the needle position, such as
124.
= - = Step 3: long press to appear after the "-”
3 L DE:T-DDDD} let go, such as a ”8888” after successfully
— - — saved.

4.2 —RRENK XSHE

TR BUALAL ] REIH) B, I
| wEsm 3% T Bar, mi
O | PR, maa s, Mooz B
BB

I sm—sp. kplFlas parl -, Fo—aiK
T ———— || EHLT RS, BERERHAT, RE
& ‘ | TEVRE S8, (I 201 3247 270 B ol B3R L 45
e | TR,

R B E Bor8, RN HIKBE S H5E K

3 | aaaaasﬁ

TR —

4.3 H3zhik
et mn sl mmnE, 1o SRR, ST
sk, FetPlan e mmEmmm.

4.2 A key to restore the nose manufacturer parameter values

If you want to restore the nose manufacturer factory

At - parameters, can according to the following steps:
1 : o2 '-l-ﬂﬂﬂﬂ: first step: first press the button@, then press
A key'[(\‘}, namely into monitor mode, the default

value is no. 024 monitoring parameters.

-23-




I BRI B i — e

Step 2: long press LEJ more than 3 seconds, start a
recovery head manufacturer parameters, LCD shows
: | | rung, that recovering parameters, the controller do
L — oo oo | not power or pull out plug operation panel.

For eight digital tube display, which indicates that
the nose manufacturer parameters to complete

L el o |
‘L EEEEBBBJ recovery

4.3 Automatic test: at the same time according to the@and keys after
twice, LCD display flashinggro, points pedal can realize automatic test:

According to E] and "keys at the same time, out of automatic test.

% ..




EiHEA

(Parts Book)




1. HH4EE4 BUTTON CLAMP MECHANISM COMPONENTS

96 -




) I% ?ﬂ%ﬂmmgmq:/Button clamp mechanism components

F5 B85 B & |DESCRIPTION
I e Ei=any - ERLE 1 PICK-UP DEVICE ASM.
2 140902001 HLEH R T 1 BUTTON CLAMP LIFTING HOOK
3 402514006 HRAT 1 SCREW 15/64-28 1.=9
4 1409512001 B24T 2 SCREW 3/16-32 L=13.5
5 40928001 o 2 WASHER 5> 10.5X 1
6 |300145 A e 1 BUTTON CLAMP HOULDER
7 409811002 H24T 1 SCREW 9/64-40 L=3.5
8  [4091200100 AR BE 44 1 HINGE SCREW D=5.5 H=3
9 140912002 H e il Jae 1 JAW LEVER HOLDER
10 409520002 HALRRET 1 HINGE SCREW D=5.5 H=1.8
11 |409S20003 1 JEHBET il CLAMP SCREW A
12 40912003 1B )} SNAP FASTENER CLAMP STOP LEVER
13 409516001 R} i} NUT
14 40901003 g B 1 BUTTON CLAMP SLIDE
15 409520004 I 1 B 2 BUTTON CLAMP STOP PIN
16 40912005 7l Je it e 1 BUTTON CLAMP LEVER JAW(LEFT)
17 |40912006 AT A B R AR 1 BUTTON HOLDING SPRING LEFT
18  [409S20005 HALIRET 2 HINGE SCREW D=6.35 H=3.9
19 |409S11002 BEET 1 SCREW 9/64-40 1L=3.5
20 [40927001 ] Je 54 1 BUTTON CLAMP SPRING
21 |40912008 A e it e 1 BUTTON CLAMP LEVER JAW RIGHT
22 |40912009 I B RAR 1 BUTTON HOLDING SPRING RIGHT
23 402514006 BRET 1 SCREW 15/64-28 L=9
24 4095830002 AHAH R AT 1 BUTTON CLAMP PRESSUER ADJUSTIN
25  |40927002 R E 1 PRESSUER ADJUSTING SPRING
26  |409516003 L H S 2 NUT M6
27 [40927003 FHER4L 1 FINGER GUARD
28  {30128010 e 2 WASHER
29  |40902002 B 1 HINGE PIN
30  |H05002 +# 2 SNAP PIN
31  |401S16002 BR R 2 NUT M6
32 {409S30001 HAH 2R 1 PICK-UP DEVICE STOPPER PIN
33 1402511007 BRET 2 SCREW 11/64-40 L=3.5
34 413514004 W4T 2 SCREW M3

= DT




ARM & MISCELLANEOUS COVERS COMPONENTS

2. MFEBY

-~ 5%




24 ﬂ%%ﬁ‘—/.&m & miscellaneous cover components

FSs =445 ZFR ¥& [DESCRIPTION

1 4091206200 THI AR 75 L1 1 FACE PLATE COMPL

2 406511009 BEET 4 SCREW

3 40927004 =ik 1 TENSION SPRING

4 |40902003 Je LR RN | NIPPER RELEASING STOP

5 409511004 BZET 1 SCREW

6 [40913002 BIL S REE 1 THREAD GUIDE NO. 4

7 4091301400 35 LRk 1B 1 1 THREAD TENSTION NO. 3 ASM.
8 40913015 3Lk S e 1 TENSION ADJUSTING BASE NO. 3
9 40913016 25Kk 14 1 THREAD PRESSER PLATE

10 40927020 g i TENSION SPRING B

11 |409830017 25K 7] 2HIEAE 1 THREAD TENSION STUD

12 409516026 [ AR L S 2 THREAD TENSION NUT

13 [H05002 GB/T896-19864%4 P 3 1 E-RING 3.2

14 |406511009 BEET 8 SCREW

15 |40912203 B B 1 RUBBER PLUG

16 [301805 TE R 1 SIDE COVER RIGHT

17 |40937008 B 1 SAFETY LABEL

18 (301807 A AR 1 SIDE COVER LEFT

19  [S05024 DR E] 4 SCREW M8 L=30

20  [409S11009 $2ET ) SCREW

21 [40930008 LEDXT (TD-5) 1 LED LAMP

22 [P02002 GB/T117-1986446 X 32 2 GUIDE PIN

23 409530018 R A 1 SET SCREW

24 40912080 7 91 JER AR 1 BED OIL SHELD

25 41711014 2R 3 WIRE CLIP

26 |4091100100 N 1 BUTTON TRAY ASM

27 417830025 HEHEMAX6 2 SCREW

28  |41711014 HZ e 3 WIRE CLIP

29 40228001 P g 1 SPRING WASHER 6.5X14.0X17
30 [40911007 el 35 1 SIDE COVER LEFT

31 |40912081 JER A B 1 LOOPER COVER

32 [40912067 UUEE S 9 2 SIDE COVER SPRING

33 409511006 BZAT 2 SCREW M4 L=6

34 409511007 BEAT 2 SCREW

35 [40923013 74 JEh s 1 OIL DRIP FELT

36 409520006 BEET 1 SHOULDER SCREW D=6 H=2.7
37 61910003 o () 4 RIBBON

38 40926002 I FE AR 2 CAM INDECATING PIN

39 (40902019 A 3% i} SIDE COVER HINGE SHAFT LEFT
40  |417S30009 WEET 10 SCREW

41  |40911011 HALE 1 SIDE COVER

42 402514006 WRET 1 SCREW M6 L=6

43 140122017 MR %€ 1 RUBBER PLUG

45 40112008 LA KL 2 SAFETY PLATE

46 140911006 B 2 SAFETY PLATE

47 1409511008 BEET 2 SCREW M4 L=6

48  |40928002 P8 1 SPRING WASHER 5.0X110
49 402520032 HAALARAT 1 HINGE SCREW D=6 H=2.5
50 (40128001 I 2 SPRING

51 40912020 AN AL 1 SAFETY PLATE INSTALLING BASE
52  |401S16004 (23553 1 NUT SM15/64-28

53 421510013 HRETM5 X 8 2 SCREW

54  |421s30002 ARERET 3 WOOD SCREW

55  |S10009 SEETM6 X 12 1 SCREW

56 (300941 ZH AN [ 52 1 BUTTON TRAY BASE

57  [S05083 H2ATM5 X 30 3 SCREW

58 40911012 i E T 1 MOTOR COVER

59 40933002 i 1 CONTROL BOX

60 40901022 A 1 OIL RESERVOIR

= Qe




3. THiERY4 LOOPER SHAFT MECHANISM COMPONENTS

-30-



B —FH%B#F/ Looper shaft mechanism components

-_— T

5 | E S HFR & |DESCRIPTION
1| [y 4 B 2H 1 THRUST COLLAR . ASM
2 40908002 EElc 1 THRUST COLLAR D=7.94 W=7
3 [409S11012 BRET 1 SCREW 9/64-40 L=6. 1
4 409511010 BRET 1 SCREW
5 [40912021 FRLA GTHE S A8 1 INEEDLE GUARD
6 40909001 N T BT AR 1 POSITONGNING FINGER YOKE SLIDE
7 409517001 BRAET 2 SCREW M4 L=9
8 140909002 S JESMEIL 1 YOKE SLIDE INSERT
9  |40912022 W (R 1 YOKE SLIDE
10 4090500100 FRF 58 ALAT 1 ASSY LOOP POSITIONING FINGER L
11 40903003 RER 1 LOOP POSITIONNING FINGER CAM RO
12 409520008 HROLERET 1 HINGE SCREW D=6.35 H=2.4
13 401514001 BRET 1 SCREW
14 |=———= AR 21 1 THROAT PLATE SET
15 |40901005 iR 1 THROAT PLATE ASM.
16 140928004 R 2 1 BEARING WASHER
17 1409511031 BRET 1 SCREW
18 140919003 E 7] 1 COUNTER KNIFE
19  |409S11011 HREET 2 SCREW1/8-44 L=3.0
20 [4091900100 ;7] 1 MOVING KNIFE ASM.
21 1409520009 BRAT 1 HINGE SCREW D=6 H=0. 85
P2 | || TR 1 ASSY LOOP POSITIONING FINGER C
23 140910001 Ja e 1 LOOP POSITIONING FINGER CAM
24 409514002 BRET 2 SCREW 11/64-40 L=3.5
25 |————=— ERR A 1 ASSY CAM AND LOOPER SLEEVE
26 40902006 R 1 CAM AND LOOPER SLEEVE
27 409815004 BZET 2 SCREW 15/64-28 L=4.0
28 40910002 JEhE 1 LOOP POSITIONGNING FINGER CAM RE
29 |409514002 25T 2 SCREW 11/64-40 L=2.8
30 |40903004 THIETE 1 LOOPER SHAFT BUSHING FRONT
31  [401S14001 BRET 1 SCREW
32 140902026 T4 1 LOOPER SHAFT
33 | |m———m 44 P 4H A4 1 THRUST COLLAR ASM, D=11.11,W=1
34 40908001 4 P 1 THRUST COLLAR ASM, D=11.11,W=10
35 |409514003 BRET 1 SCREW 1/4-40 L=5
36 409514003 BRET 1 SCREW 1/4-40 L=5
37 40925002 LR 1 LOOPER SHAFT DRIVER GEAR ASM.
38  [409S14001 HRET 2 SCREW 1/4-40 L=6
39 40924001 ity T 2t A 1 THRUST BALL BEARING
40 40903005 THIEE 1 LOOPER SHAFT BUSHING REAR
4l | [ U EC W AT LA 1 WORM WHEEL ASM.
42 |40925011 WK 1 WORM
43 1409514003 HEET 2 SCREW 1/4-40 L=7
44 40925001 e Hh B e 1 CAM SHAFT ASM.
45 1409514003 LRET 2 SCREW 1/4-40 L=6
46 [40917001 )i 1 LOOPER
47 1409511009 BRET 3 SCREW M4 L=9

o




.

4. SRERFNTLLEH NIPPER & THREAD TENSION PARTS COMPONENTS

55D




4., LrERFNIT £RER14 /Nipper & tension parts components

Fe B NS GFR ¥r& |[DESCRIPTION
1 409511013 BRET 1 SCREW M6 L=12
2 40912024 AT 3 1 NEEDLE BAR GUARD
3 409520013 HATIRET 1 SHOULDER SCREW
4 1409516005 $EBE 2 NUT
5  [409S16006 FALRIRE B} 1 NUT
6 [4091202500 FHREE 1 NTPPER COMPL
7 |409S820011 FALREH 1 LOOPER SHAFT BUSHING REAR
8  [40927007 PSR ALIEE S 1 INTPPER BAR BLOCK SPRING
9 409530004 FEEA 1 NIPPER BAR BLOCK SPRING SCREW
10 |409520012 WRAT 1 HINGE SCREW D=4 H=20
11 40927008 Je L P 33 1 HIPPER SLIDE BLOCK SPRING
12 |40909003 Je Lk 1 NIPPER BLOCK
13 409520013 BRET 1 SHOULDER SCREW D=7.94 H=15
14 |4091300400 Bl LR L4 1 THREAD PULL OFF LEVER ASM.
15 |409520014 DR B AT s WRET 1 SHOULDER SCREW D=7.94 H=8
16 [4091202700 e LA IR BN AT LH A4 1 NIPPER BAR ACTUATING LEVER ASM.
17 40926006 FEAT 2 THREAD GUIDE PIN
18 40926007 e LR AT JeR 3 4 1 NIPPER BAR BLOCK SPRING PIN
19  [409S11014 WRET 1 SCREW
21 |40912029 Je LA IR BB 1 NIPPER BAR BLOCK
22 40912030 TRERAT IR B R 1 TENSION LEVER ROCKING PIECE
23 (40912031 Lt 1 NIPPER BAR
24 [409511014 BRET 1 SCREW
25 4091300600 25 JeLR AT 1 1 TENSION POST ASM NO. 2
26 409516007 AR B 1 TENSION NUT
27 40912032 Je LR AW IA AL 1 ROTATION STOPPER
28  |40927009 Je Lk 2% w 1 THREAD TENSION SPRING
29 40912033 FALRAR 1 THREAD TENSION DISK PRESSER
30  [40913007 Je LRt 2 THREAD TENSION NO. 1
31 |409S30006 5 IR AT 1 TENSION POST NO. 2
32 |409S16008 Je LRI A LRAF 1 TENSION RELEASE PIN
33 40926008 LR RE 1 NUT M6
34 [P03009 S R A 1 SPRING PIN 3X 16
35  [409S11014 BEAT 1 SCREW
36 |40928004 2P 1 WASHER
37 40912034 REEAT 1 THREAD TENSION RELEASING LEVER
38 |4091300800 IREPS5 & HikLe 1 ASSY HTREAD RENSION NO. 1
39 (409516009 T R B 1 THREAD TENSION NUT
40  [40927010 JeLR AT IE 1 FIRST THREAD TENSION SPRING
41 40913007 JELEAR 2 THREAD RENSION DISK NO. 1
42 |409S30007 BB — LA 1 THREAD RENSION POST NO. 2
43 140913009 S 1 THREAD GUIDE
44 (40913010 ZHREZRAR 1 THREAD GUIDE NO. 1
45 |409516024 BERE 1 NUT M4
46 |409511013 HRET 1 SCREW M5 L=14
47 40912100 SRLRFT W B 1 NIPPER BAR BEARING BLOCK
48 1409530008 WHRAT 1 ADJUSTING SCREW
49 140928005 P 1 WASHER 5.5X10X0. 8
50  [409S11015 HRET i SCREW M6 L=12
51  [409811016 BRET 1 SCREW
52 |40927011 PRSE: LR 54 1 THREAD TENSION SPRING
53  |409530009 e BT 55 3 4 1 NIPPER BAR SPRING SCREW
57 |40913012 25 Sk 1 THREAD GUIDE
58 40928005 2 1 WASHER 5X10.5X 1

= 33=




5. X®BJEAH FEED PLATE COMPONENTS




5. XKl #3314 /Feed plate components

F5 (EHHS ZFR ¥&E  |[DESCRIPTION
1 40915001 LR 1 FEED PLATE SMALL BUTTON
2 1409512003 B24T 2 SCREW 3/16-28 L=6
3 40909004 A S RHE B 1 LNDICATOR PIN BEARING BLOCK
4 40912036 R 3% KHETRAR 1 CROSSWISE FEED INDICATOR
5 40903010 2 3% A 7R B 1 CROSSWISE FEED INDICATOR PIN
6 [409S16012 L85 1 NUT M=6
7 |400110 VEARE BT 1 SLIDE PLATE CONNNECTING LINK
8 1409520015 A ARET 1 HING SCREW D=6. 35 H=4.8
9 [409S30010 XUk A4 1 STUD
10 [400111 EREFT 1 INTERMEDI CONNECTING LINK
11 (40937001 X E R A 1 CROSSWISE FEED GRADVATED PLATE
12 |409S16013 R 1 NUT M5
13 |40903012 IBEHY AR T 3 CAM ROLL
14 [409S11003 BZET 2 SCREW
15 140912208 FW 1 HANDLE AND INDICATOR SPRING
16 |421S10005 BRETM3 X 6 2 SCREW
17 409830019 REH AR TR AR 3 CAM ROLL SCREW STUD
18  |401S14001 BRET 3 SCREW M6X 12
19 (40912040 EREM 1 SPACER PLATE
20  |40901006 LR AR 1 FEED PLATE
21 |400110 VAR E R 1 INTERMEDI CONNECTING LINK
22 409520015 AL AR ET 1 HING SCREW D=6. 35 H=4.8
23 1409530012 B X AT SR ET 1 HING SCREW FOR CROSSWISE FEED
24 40904003 X IEENHA AT FE 1 CROSSWISE FEED LEVER
25  |R01002 GIET 5 RIVET
26 140926010 8 1 FEED STUD A
27 40926010 AT 1 FEED STUD B
28 40926010 Lanc] 1 FEED STUD C
32 401846 BT B 1 LENGTHWISE FEED LEVER SLIDE
33 |401847 IEEHA AT A2 I FEED LEVER L
34 401848 IEEHASALAT A 1 FEED LEVER R
38 140912205 TR Y 2 1 PLATE BASE
39 140937010 1) FEE A5 T 1 GRADUATE PLATE
41 40912206 A FA 1 HANDLE AND INDICATOR SPRING
42 |403S11027 BZAET 2 SCREW M4 1L=6
45 40904004 W FARE AT 1 INDICATOR SPRING CONNECTING LI
46 1409520016 HALIRAT 2 SHOULDER SCREW D=6. 35 H=9.7
47 |40902022 Y 2 B 1 CAM SHAFT
48  |40910019 A NGbe sk 1 LENGRHWAISE FEED CAM(X)
50 40903040 A E 1 CAM SHAFT BUSHING LEFT
51 40910006 A& X aE R 5 1 FEED CAM ASM.
52 40910004 HPrEiERNE (—F) 1 LENGRHWAISE FEED CAM(-)
53 409520035 HALIRET 1 SHOULDER SCREW D=6. 35 H=4.8
54 409514005 BRAT 2 SCREW 9/32-28 L=13.5
58 40912087 P 1 WASHER
59 40903039 M A R 1 CAM SHAFT BUSHING RIGHT
60 409514005 SRAT 5 SCREW 9/32-28 L=13.5
61  [409S11005 WEET 1 SCREW M5 L=8
63  [40923015 M 1 FEED SHOULDER SCREW FELT
66 61910003 i ) 3 CABLE BAND
68 140930007 Ak | MAGNET
69 40930003 55% 1 SINGLE WHEEL
70 40912108 (& IR AR LB 1 HALL SWITCH HOLDER
n | EIRFF K 1 HALL SWITCH
72 |417S30033 BREE (Fr M) M4X8 2 SCREE
73 407517003 +FUTKIRATM3 X 4 1 SCREE
75 |40903043 SENLE 1 POSITONING SLEEVE
76 |409514003 W2ET P SCREW 1/4-40 L=5

-35-




6. HEHRANMEBE BUTTON CLAMP LIFTER COMPONENT

w30

- AL AT A AT = T A



B ﬂﬁ&ﬂ‘ﬁ;ﬂ:/Button clamp lifter components

FS [EH4H4s

1

2

3

4

5

6

7 40927013

8 4090201100
9 40912042
10 40903020
11 140928021
12 409516014
13 |Lo1002

14 14030500500
15 IN01004

16 [N01004

17 1409530013
18 |409s516015
19 140912089

20 409520036
21 409520037
22 |409S16013
23 ]401S16002
24 140912044
24 409511021
25 40912090
26 1409520023
27 [S05023

28 (409520038
29 |401S16002
30 [40912091
31 40912092
32 417530306
33 417530033
34 1409520039
35 |413S16003
36 |40930005
37 40912032
38  [401S16002
39 409520040
40 1401516002
41 40901036
42 14091210000
43 140128034

44 40928022

TR ARETMSX 15
WBEE CHEHED Maxs

DESCRIPTTON
LIFTING LEVER

BUSHING

NDDELE BAR LEVER
CUSHION

WASHER 8.5X 18.0X 1.2
SPRING

SPRING

BUTTON CLAMP LIFTING ROD A
CONNECTING LINK FRONT

L TYPE LIFTING BAR ROLLER
WASHER

NUT 9/64-40

JOINT STUD

FEED ADJUSTING JOINT
INUT M5

INUT M5

CONNECTING SCREW

NUT M8 TYPE1

CONNECTING LINK REAR
HINGE SCREW D=6.35 H=3.2
HINGE SCREW D=7.94 H=4
NUT 3/16-32

NUT 15/64-28

THREAD TRIMMING LEVER
SCREW M5 L=14

THREAD TRIMMING LINK
HINGE SCREW D=6.35 H
SCREW M6 L=10

HINGE SCREW D=6.35 H

NUT 3/16-32

MAGNET CONNECT POLE
MAGNET HOLEDER

SCREW M5 L=15

SCREW M4 L=8

PIN

INUT M4

ELECTROMAGNET

WASHER

INUT

SHOULDER SCREW D=7.94 H=3.1
NUT M5

THREAD TRIMMING LEVER BASE
CRANK ROD

WASHER
WASHER

-3




7 8t R Im B EB4/Needle driving pulley shaft components




7. HEE B 8% /4: /Needle driving pulley shaft components

e 2445 B ¥&  |[DESCRIPTION
1 40903034 PEE R P =S 1 PULLEY SHAFT BUSHING LEFT
2 40603020 24 Bl 2 THRUST COLLAR
3 |403514004 HRET 2 SCREW M6
4 |40925004 VEE e s 1 DRIVING GEAR(A) ASM.
5 409514001 B2ET 2 SCREW 1/4-40 L=6
6  [40902051 begl 1 NEEDLE DRIVING PULLEY SHAFT
7 40903024 HREAE 1 PULLEY SHAFT BUSHING RIGHT
9 |401S14001 AT 1 SCREW
10 1383300400 AL T 1 Rotor components
11 1383300900 LG AR 1 1 Gratings components
12 13833003 ML E T 8 R 1 Stator components
13 1383300700 HLML R SR 1 Motor cover components
14 (302443 Fi 1 PULLEY
15 [403514004 H2ETME 2 SCREW M6
16 40910021 ST 1 BALANCE CAM
17 409514003 BR4T 2 SCREW
18 (40910020 T Lo 1 ECCENTRIC CAM
-39.




8. $H#FIEBIERE: NEEDLE BAR DRIVING MECHANISM COMPONENTS

-40-




8. ﬁﬁgﬁfﬂjmm%ﬂ{fl:/Needle bar driving mechanism components

OIL WICK

5 B HHE B2 e
1
2
3 NEEDLE BAR BUSHING LOWER
4 NEEDLE BAR BALACE
5 NEEDLE BAR CLAMP
6 SCREW M4 L=12
7 NEEDLE BAR BUSHING UPPER
8 INEEDLE BAR SLIDE BLOCK A
9 |———=— NEEDLE BAR SLIDE BLOCK B
10 |[————— INEEDLE BAR SLIDE BLOCK C
11 NEEDLE TQX1 #16

12 NEEDLE BAR DRIVING LEVER
13 SCREW M6 L=14

14 SHOULDER SCREW D=9, 53 H=8
15 WASHER

16 [————— CRANK ROD ASM.

17 SCREW 11/64-40 1=8.5

18 THRUST HOLDER

19 CRANK ROD

20 ECCENTRIC CAM

21 SCREW 1/4-40 1=6

22 SCREW 1/4-40 1=8.5

23 OIL WICK

24 OIL RETAINNING FELT

25 OIL WICK

26

-4] -

—_— e




s FHE4AF/ Accessory parts components




i~ P44/ Accessory parts components

5 ZHH= 2R g DESCRIPTION
1 10131002 12227]) (K) 1 SCREW DRIVER LARGE
2 10131003 WEL2T] (H) 1 SCREW DRIVER MIDDLE
3 10131004 §2227) (/) 1 SCREW DRIVER SMALL
4 20131038 AINAE (R ih OILER
5 40931019 ENLR 1 GAUGE
6 30131010 AAARTF Bmm) |1 INNER WERNCH 3mm
7 30131012 WARARTF (dmm) |1 INNER WERNCH 4mm
8 20131047 AANATRTF (5mm) |1 INNER WERNCH 5mm
9 30131006 #®F (8mm~10mm) i) Wrench 8mm~10mm
10 40931025 #®F (9mm-11mm) 1 Wrench 9mm~11mm
11 40931031 HER AR 1 COTTON STAND ASSY 2DTHF
12 40131017 HLSkEE 1 MACHINE COVER
13 40931009 M6 X 70 HEAT 4 SCREW M6 L=70
14 | —— b i) 4 WASHER 6.2X13X 1
15 40912024 I E i NDDELE BAR GUARD
16 N01007 12 R} M6 4 NUT M6
409511008 | #24T 2 SCREW
402520032 | BhHAIHEET 1 SHOULDER SCREW
s05035 M5 X 25 H24T 3 SCREW
40912020 TR LI 1 THE MOUNTING SEAT
17 40928002 P 2 WASHER
40112008 GERZHAR 1 SAFETY BOARD MOUNTING PLATE
40128029 SR 8 4 SPRING WASHER
401516003 | H21E 1 NUT
40911006 DR 1 SAFETY BOARD
18 20131051 BT 1 TWEEZERS
9 | ———- Jiisthees 1 Pedals
20 40931028 WA 1 INSTRUCTION MANUAL & PARTS LIST
a1 40931021 EIEFT 1 SUPPORT
22 | ——— B IEAT 1 Pedals connecting rod
23 403530020 | AtZ4T 6 Wood screw
24 300841 21 1AL JeC B 1 Button plate of the base
25 41017004 TQx7 168514 3 NEEDLE TQX 7#16-12
26 4091100100 | AHINFLHMF 1 Button plate

=48




ARSI

FTIKEEEEMNSL
Leading in global sales

400-8876-858
www.chinajack.com

You

JACK SEWING MACHINE CO.,LTD.

201747814 Edition: July , 2017

REEINBRHERAT

I EaMNHH IR IFRER15S
B8 i :0086-576-88177788 88177789
& B :0086-576-88177758

FRAERS 1 Q/TK003-2017
BRNEER , BFBTER , USRS

JACK SEWING MACHINE CO.,LTD.

No. 15 Airport SouthRoad, Jiaojiang District, Taizhou, Zhejiang, PRC
TEL: 0086-576-88177782 88177767  E-mail: sales@chinajack.com
FAX: 0086-576-88177787 www.chinajack.com

Standard code of the products:Q/TK D07-2017
You will be not Informed if the file has been revised. Please set sample as standard.



